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Sub: Testing of CC cubes of mix --D:L ‘Q--—~— fer 7/28 days Compressive Strenpil. .

A. L. No. -
1. Name of work:-

e At (8 mé

Detalls {rom where sample is collected
Name of Circle/Bivision
IMName of Junior Engineer
Name of Assistant Engineer
Name of Executive Engineer
. Name of Contractor/Agency
Nauie of Officer collecting sample
Date of collestion: :
. Date of testing:
. Required strength:
. No. of specimen seat for testing:
. Size of specimen:
. Mark of specimen:
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Sp: ‘men relating t wor!\ nientioned above is/are sent for testmg It is certified that the sample/
sar-ii:"zs marked- i has/have been taken in my presence which represent-—----—_quantity
of works/supply made at site/store. :

Signature of JE Signature 6T Contractor e of Officer

+ In charge of work (ing sample (EE/AE)
Part I TEST REPORT : '
No. SE(QC)/ u:a.ab—)fzon 18/D- 275 Date: 31 |t }1e

TestNo. 2483  Date: 24-l-18
Date of Receipt: 24|y l|5

Date of testing: 2y ' .
Concrete Mix: hl € m-a9 Days test: 2 & .
S.No | Wt. of specimen |-Area in Compressive Strength Average StrcngthU Remarks
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“Tested in my breéén‘ce ’ '
ticted in thls laboralory The sample/samples has!haue been collected and

Only testing has b
handed over by 1d staff of the concemed division. J
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